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Table 1 Average size and aspect ratio after milling process of 212-106um
range bamboo powders

Milling condition | "umber of | Length | Width | Aspect
samples [um] [pm] ratio
Milled at room
temperature 100 99.2 19.3 5.59
Milled immediately
after storage at -60°C 100 55.9 13.6 4.40

Fig. 1 Bomboo powders after milling process of 212-106um range bamboo powders
(The scale in red line is 300 um.)
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Table 2 Tensile test results of neat PP, 1wt%BF/PP and WF/PP (BF: Bamboo fiber, WF: Wood fiber)

0,
IW%BF/PP | 1wtwsBr/pp | LWI%BF/PP
NeatPP | 512~ 106ym) | (80um or less) | (BOMm or less) | WF/PP
H H Frozen type
Tensile strength [MPa] 31.3 33.7 324 34.0 35.0
Fracture strain [%] 798 16.9 18.3 23.3 19.1
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Fig. 2 Comparison between stress-strain diagrams of room-temperature-
milled 1wt%bamboo/PP and frozen type 1wt%bamboo/PP
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Table 3 Charpy impact test results of neat PP, 1wt%BF/PP and WF/PP (BF: Bamboo fiber,
WF: Wood fiber) (Unit: kJ/m?)

1wt%BF/PP
0 0,
Neat PP | o im | (Sopum o losgy | (0umor less) | WFIPP
H K Frozen type
Unnotched N.B. 32.3 41.9 41.7 35.3
notched 6.38 4.32 4,55 4.33 4.30
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